
sleesch
Typewritten Text
for use with "K" serial numbers

sleesch
Typewritten Text
2-year warranty from the date of purchase



In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,  121 Power Drive,P.O. Box 8129 Mankato, Minnesota 56002-8129. In Canada, parts may be ordered from any of the
Canadian Authorized Service Centers shown on the enclosed list. Be sure to provide the MODEL and SERIAL numbers of your motor when ordering parts. Please use the correct part numbers from the parts list.
Payment for any parts ordered from the MINN KOTA parts department, may be by cash, personal check, Discover Card, MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required. p/n 2194950   REV. D  31443       5-09

Fuera de los Estados Unidos, consultar la lista anexa para ubicar el Centro de servicio autorizado
MINN KOTA. No dejar de incluir el número del MODELO y el número de SERIE del motor para el cual
se solicitan las piezas. Usar siempre los números de pieza correctos indicados en la lista de piezas.PP

AA
RR

TT
SS

 LL
IISS

TT

PP
AA

RR
TT

SS
 LL

IISS
TT

Item P/N Description Qty Item P/N Description Qty Item P/N Description Qty

1 2097095 12V Motor 52” SW 1
5 2-100-117 Armature assembly 1

10 140-010 Bearing 1
15 788-015 Retaining ring 1
20 2-200-301 Center housing assemby 1
25 421-336 Brush end housing assembly 1
30 2-400-337 Plain end housing assembly 1
35 144-049 Flange bearing 1
40 880-003 Seal 1
45 880-006 Seal with shield 1
50 188-036 Brush 2
55 725-050 Paper tube 1
60 738-036 Brush plate assembly 1
65 975-040 Brush spring 2
70 337-036 Gasket 1
75 701-081 O-ring, motor 1
80 701-008 O-ring, thru-bolt 2
85 830-007 Screw, 8-32 2
90 830-042 Thru-bolt 2
95 990-067 Washer, steel 2

100 990-070 Washer, nylatron 2
135 640-008 Leadwire, black 1
136 640-107 Leadwire, red 1
n 2888460 Seal and O-ring Kit

200 2195654 Decal, c-box cover 1
205 2060296 C-box cover 1
208 2325666   Decal - MinnKota                              2
210 2074080 Battery meter, 12v SW 1
215 3043427 Screw, #8 x 7/8 SS 2
220 2184006 Control board, 12v 1
225 2303434 Screw, #8-30 x 5/8 SS 2
230 2062503 Control box, VARS, SW 1
235 2062905 Strain relief 1
240 2303412 Screw, #6 x 5/8 SS 6
245 2263434 Screw, #8 x 1 SS 2
250 2263406 Screw, #10-24 x 2 SS                       1
255 2061517 Collar, c-box 1
260 2333101 Nut, 10-24, nylock, SS                      1
265 2991521 Cam lock/depth collar assy 1

n 2991808         Hinge & door assembly [270-300]
270 2151532 Hinge sleeve 2
275 2991782 Hinge base assembly 1
280 2232315 Eyelet SS 1
286 2236001 Bushing, nyliner 4
285 2264706 Insert, hinge base 1
290 2262642 Pin, hinge door 1
295 2260902       Knob, door 1
300 2261859 Hinge door 1

310 2032034 Tube Composite 52” 1 

n 2990957 Handle assy, VARS [360-410] 1
360 2990456 Grip/handle assy, VARS [360-375] 1
365 2060015 Bearing, handle 2
370 2063405 Screw, #6 PFH SS 1
375 2884092 Yoke / spider assy, VARS 1
380 2302742 Spring, detent, off 1
385 2060005 Bearing, handle pivot 2
390 2060900 Handle pivot, top 1
395 2302745 Spring, release button 1
400 2063700 Button, release 1
405 2060905 Handle pivot, bottom 1
410 2303412 Screw, #6 x 5/8 SS 6

415 2062715 Spring, handle pivot 1
420 2061700 Washer, pot holder 1
425 2992521 Leadwire assy                                  1

n 2991845 Mount, Bow Assy 1
[500-625]

500 2251601 Rope 1
505 2150400 Pull grip 1
510 2151700 Washer 1
515 2264244 Arm, upper, std, sw 1
520 2262604 Pin, bowguard, upper 1
525 2261722 Washer, 5/16”, ss 2
530 2223100 Nut, 5/16-18 SS 2
535 2263500 Bolt, shoulder 2
540 2293501 Bushing, SS 4
545 2994351 Arm, Lower, std, sw 1
550 2262622 Pin, clevis ss 1
555 2263011 E-clip, ss 1
560 2267318 Bushing, nyliner 2
565 2261708 Washer, spacer, .010 thk          as reqd
570 2153603 Eyeshaft, ss 1
575 2262703 Spring stop 1
580 2152701 Spring, lock bar, ss 1
585 2233621 Lock bar, front, ss 1
586 2233623 Lock bar, back, ss 1
590 2152612 Spring pin, ss 2
595 2773983 Bowplate w/ insert, std, fw 1
600 2260505 Hinge pin, ss 1
605 2293811 Yoke, Max 1
610 2263917 Motor rest, std, fw 1
615 2261505 Spacer, motor rest 6
620 2263434 Screw, #8, SS 2
625 2065677 Decal, motor rest 2

n 2994830 Bag assembly 1
700 2263431 Screw, 1/4-20 x 3 1/2” PPH, SS 6
701 2301720 Washer, rubber mounting 6
702 2261713 Washer, 1/4 SS 6
703 2263101 Nut, 1/4-20 Nylock, SS 6

900 2263804 Strap, hold down 1

n 1378131 Propeller kit WW2
n 2994875 Propeller bag assy

1000 2091160 Propeller WW2 1
1010 2092600 Drive pin, small 1
1015 2151726 Washer, prop, small 1
1020 2198400 Nut, nylock, prop, Anode 1 



12v

24v

36v

Riptide 55 is 12-volt only!

R
ED

/R
O

U
G

E 
M

+

BLACK/NOIR M -

CONTROL BOARD/
CARTE DE COMMANDE

RED/ROUGE

BLACK/NOIR

BATTERY GAUGE/
VOLTMéTRE

12V BATT 1

BLACK/NOIR B-

RED/ROUGE B+

MOTOR/
MOTEUR

SPEED ADJUSTMENT KNOB
MOLETTE DE REGLAGE DE LA VITESSE

12V BATT 1

12V BATT 1

12V BATT 2

12V BATT 312V BATT 2

THIS IS AUNIVERSALMULTI-VOLTAGE DIAGRAM. DOUBLE CHECK YOUR MOTORS VOLTAGE FOR PROPER CONNECTIONS

WW
IIRR

IINN
GG

 DD
IIAA

GG
RR

AA
MM

7

BB
AA

TT
TT

EE
RR

YY
MM

AA
XX

IIMM
IIZZ

EE
RR

6

BATTERY INFORMATION:
The motors will operate with any deep cycle marine 12 volt

battery/batteries. For best results use a deep cycle,
MinnKota marine battery with at least a 100 ampere hour
rating. As a general on the water estimate, your 12 volt
motor will draw one ampere per hour and your 24 volt
motor will draw .75 ampere per hour for each pound of
thrust produced when the motor is running on high. The
actual ampere draw is subject to your particular environ-
mental conditions and operation requirements. Maintain
battery at full charge. Proper care will ensure having bat-
tery power when you need it, and will significantly
improve the battery life. Failure to recharge lead-acid
batteries (within 12-24 hours) is the leading cause of pre-
mature battery failure. Use a variable rate charger to
avoid overcharging.

If you are using a crank battery to start a gasoline outboard,
we recommend that you use a separate deep cycle
marine battery/batteries for your MinnKota trolling motor.

These motors are equipped with a “push to test” battery
gauge. The LED provides an accurate display of the

remaining charge in the battery. It is only accurate when
the motor is off. The gauge reads as:  
• Four lights indicate full charge.  
• Three lights indicate good charge.  
• Two lights indicate low charge. 
• One light indicates recharge.

MAXIMIZER™: (Sur modèles de choix)
Les circuits électroniques incorporés du Maximizer créent

des impulsions modulées pour prolonger le temps de
fonctionnement et la vie de la batterie. Au moyen de la
commande de vitesse du Maximizer, vous pouvez, dans
quelques cas, expérimenter des interférences sur

l’affichage de votre détecteur de profondeur. Nous
conseillons l’emploi d’une batterie marine à cycles
variables séparée pour votre moteur de pêche à la traîne
et d’alimenter le détecteur de profondeur avec la batterie
de démarrage. Si les problèmes persistent toujours,
appelez notre service au client au 1-800-227-6433.

BATTERY CONNECTION

12 Volt Systems: 
1. Connect positive ( + ) red lead to positive ( + ) bat-
tery terminal.
2. Connect negative ( – ) black lead to negative ( – )
battery terminal.

24 Volt Systems:
1. Two 12 volt batteries are required.
2. The batteries must be wired in series, only as direct-
ed in wiring diagram, to provide 24 volts.

a. Connect negative ( – ) black lead to negative ( – ) 
terminal of battery 1.
b. Connect the connector cable to positive ( + ) ter-
minal of battery 1 and to negative ( – )  terminal of
battery 2.
c. Connect positive ( + ) red lead to positive ( + ) 
terminal on battery 2.

36 Volt Systems:
1. Three 12 volt marine batteries are required. 
2. The batteries must be wired in series, only as direct-
ed in wiring diagram, to provide 36 volts.

a. Connect positive (+) red lead to positive (+) termi-
nal of battery 1.

b. Connect a connector cable to negative (–) terminal
of battery 1 and to positive (+) terminal of battery 2.

c. Connect second connector cable to negative (–)
terminal of battery 2 and to positive (+) terminal of bat-
tery 3.

d. Connect negative (–) black lead to negative (–)
terminal on battery.

If installing a leadwire plug, observe proper polarity and fol-
low instructions in your boat owner’s manual.

See wiring diagram on following pages.

• USE 6 GAUGE WIRE TO EXTEND POWER LEAD.
• IMPROPER WIRING OF 24/36 VOLT SYSTEM COULD
CAUSE BATTERY EXPLOSION!
• KEEP LEADWIRE WING NUT CONNECTION TIGHT AND
SOLID TO BATTERY TERMINALS.
• LOCATE BATTERY IN A VENTILATED COMPARTMENT.

WARNING - To prevent personal injury or property damage, always install a 60 amp manual-reset circuit
breaker in line with the trolling motor positive (+) lead(s) as close to the battery as possible. To order a MKR-19, 60 amp
circuit breaker, contact your local service center or call Minn Kota at 1-800-227-6433.




